
 

OAK #4839-2152-7014 v5  

OPERATING SERVICES AGREEMENT 

BETWEEN THE OLIVEHURST PUBLIC UTILITY DISTRICT 

AND THE ENTERPRISE DEVELOPMENT AUTHORITY 

 

This  OPERATING SERVICES AGREEMENT (this “Agreement”) is dated for 

convenience ______, 2022, and effective on the date of the last party signature below (“Effective 

Date”), between the OLIVEHURST PUBLIC UTILITY DISTRICT, a public utility district formed 

and operating under California Public Utilities Code sections 15501 et seq. (the “District”) and the 

ENTERPRISE DEVELOPMENT AUTHORITY (the “Authority”), an unincorporated 

governmental instrumentality of the Estom Yumeka Maidu Tribe of the Enterprise Rancheria, a 

federally recognized Indian tribe listed in the Federal Register as the Enterprise Rancheria of Maidu 
[...]
DEVELOPMENT AUTHORITY TO (i) NEGOTIATE, EXECUTE AND 
DELIVER THE DISTRICT AGREEMENT ON BEHALF OF THE ENTERPRISE 
DEVELOPMENT AUTHORITY AND A GUARANTY THEREOF BY THE 
TRIBE, AND (ii) GRANT A LIMITED WAIVER OF THE TRIBE AS 
GUARANTOR AND AUTHORITY’S SOVEREIGN IMMUNITY IN FAVOR 
OF THE DISTRICT.

WHEREAS: The Estom Yumeka Maidu Tribe of the Enterprise Rancheria is a federally 
recognized Indian tribe listed in the Federal Register as the Enterprise Rancheria of 
Maidu Indians of California (the “Tribe”) and organized pursuant to the 
Constitution of the Enterprise Rancheria Estom Yumeka Maidu, as amended, 
revised and ratified on June 4, 2016 (the “Constitution”); and

WHEREAS: The Enterprise Development Authority (the “Authority”) is an unincorporated 
governmental instrumentality of the Tribe, established to construct, own and 
operate the Tribe’s gaming facility known as the Hard Rock Hotel & Casino 
Sacramento at Fire Mountain (“Casino” or “Project”) and located on the 
approximately 40 acres of land in Yuba County taken in trust for the Tribe for 
gaming purposes (the “Yuba Site”), pursuant to the Record of Decision issued in 
November 2012 by the Bureau of Indian Affairs; and

WHEREAS: The Constitution, at Article V, Section 3, provides that the governing body of the 
Tribe is the General Council, and that the General Council delegates to the Tribal 
Council the authority to oversee and regulate the operations of the Tribe in 
accordance with Article VI of the Constitution; and

WHEREAS: The Constitution, at Article VI, Section 3, authorizes the Tribal Council to regulate, 
manage and oversee all gaming and business activities of the Tribe, to enact laws 
to manage or otherwise deal with the Tribe’s interest in Tribal lands and assets, and 
to charter and regulate corporations and other organizations for economic or other 
purposes; and

WHEREAS: The Constitution, at Article XIV, Section 1, reserves to the General Council the 
power to waive the Tribe's sovereign immunity to unconsented suit; and

WHEREAS: The Constitution, at Article VII, Section I, authorizes the Tribal Chairperson to 
execute all contracts, leases, resolutions, statutes, codes, ordinances or other official 
documents on behalf of the Tribe; and

WHEREAS: The General Council, through General Council Resolution No. 15-01 dated August 
8, 2015, ratified, approved and affirmed the authority of the Tribal Council to create 
the Enterprise Development Authority (the “Authority”) and delegate and assign to 

Commented [A11]:   Draft for consideration



OAK #4839-2152-7014 v5 2

it such Tribal assets, property, and Tribal land on such terms as the Tribal Council 
found necessary; and  

WHEREAS: The Tribal Council by and through Resolution No. 15-10 dated July 30, 2015 and 
the Enterprise Economic Development Authority Statute (the “Authority Statute”) 
enacted therein, created the Authority as a subordinate entity of the Tribe that serves 
as an instrumentality of the Tribal government for the purposes of the development 
of economic opportunities through the exclusive ownership, oversight, and 
operation of the Tribe’s gaming activities and other Tribal businesses, and to 
manage all assets and revenues related thereto solely on behalf of and for the benefit 
of the Tribe and its members; and  

WHEREAS: The Authority owns and operates the Tribe’s gaming facility known as the Hard 
Rock Hotel & Casino Sacramento at Fire Mountain (“Resort”) and located on the 
approximately 40 acres of land in Yuba County taken in trust for the Tribe for 
gaming purposes (the “Yuba Site”) pursuant to the Record of Decision issued in 
November 2012 by the Bureau of Indian Affairs; and

WHEREAS: The Olivehurst Public Utility District (the “District”) currently provides fire and 
emergency medical services to a service area near the Yuba Site, as well as to the 
ProjectResort, pursuant to a Memorandum of Understanding, [originally] between 
the Tribe and District, dated March 21, 2009 (April 19, 2018 as amended [and 
assigned to the Authority],  by operation of Tribal law pursuant to the Authority 
Statute, (the “Fire Services MOU”); and

WHEREAS: Whereas the District also operates and maintains potable water and wastewater 
systems for service areas near the Yuba Site; and

WHEREAS: The Tribe, on behalf of the Authority, has asked the District to operate and maintain 
the Project’s potable water system and wastewater system (collectively, the 
“Water Systems”) pursuant to an Operations Service Agreement (“District 
Agreement”) between the Authority and the District, based on labor at the 
District’s fully loaded rate, direct reimbursement for third-party costs, and mileage 
at the applicable IRS rate, the annual cost for which is currently estimated at 
approximately $_________________; and

WHEREAS: The District Agreement includes an express guaranty of the Authority’s obligations 
by the Tribe andas guarantor (“Guarantor”); and

WHEREAS: The District Agreement provides for a limited waiver of the Tribe as Guarantor and 
Authority's sovereign immunity so that the District can enforce the terms of the 
District Agreement; and

WHEREAS: The Tribal Council has requested that the General Council authorize the Tribal 
CouncilAuthority and the Tribe as Guarantor to finalize, execute, and deliver the 
District Agreement, including, without limitation, the limited waiver of sovereign 

Commented [A12]:    Include if the Fire Services MOU was 
formally assigned to the Authority.

Commented [A13]:  Same

Commented [A14]:    QUERY—This is true, right?

Commented [A15]:  Revise to conform to changes to 
compensation structure.



OAK #4839-2152-7014 v5 3

immunity by the Tribe and Authority and the Tribe as Guarantor, (b) consents to 
arbitration or court action as specified in the District Agreement, and (c) waivers of 
the doctrine of the exhaustion of tribal remedies.

NOW, THEREFORE, BE IT RESOLVED THAT the General Council hereby authorizes (i) 
the Tribal CouncilAuthority, acting upon the advice of legal counsel, to negotiate a final form of 
the District Agreement, and (ii) the Tribal ChairpersonAuthority President, Glenda Nelson, to 
execute and deliver the District Agreement on behalf of the Authority and, and (iii) the Tribal 
Chairperson, Glenda Nelson, to execute the guaranty thereof by the Tribe.

BE IT FURTHER RESOLVED THAT the General Council authorizes the Tribe and Authority 
to, in conformity with section 10.2 of the Enterprise Development Authority Statute, and the Tribe 
as Guarantor expressly and irrevocably waive its sovereign immunity (and any defenses based 
thereon) in favor of the District, but not as to any other person or entity, as to any dispute which 
specifically arises under the District Agreement and not as to any other action, matters or disputes. 
The Authority and Tribe doesdo not waive itsany sovereign immunity with respect to (i) actions 
by third parties, except for parties acting on behalf of, under authorization from, or pursuant to a 
contract with, the Authority or Tribe, or the District; or (ii) disputes between the Authority or 
Tribe, and the District which do not specifically arise under this Agreement.  The Authority and 
Tribe further agreesagree that exhaustion of administrative remedies, including before any tribal 
court, shall not be required prior to proceeding to arbitration or court action under Section [9],10, 
Dispute Resolution, of the District Agreement.

CERTIFICATION

We the undersigned do hereby certify that the foregoing resolution #GC-21-__ was duly adopted 
by the General Membership on the ____ day of __________, 20___, at a General Council meeting 
at which a quorum of the registered voters was present, by a vote of ___ for, __ opposed and __ 
abstaining, and that said Resolution has not been rescinded or amended in any way.

By:
Glenda Nelson, Tribal Chairperson

ATTEST:

Cindy Smith, Tribal Secretary



OAK #4839-2152-7014 v5 

EXHIBIT C
DESCRIPTIONS OF WATER SYSTEMS

The Water Systems incorporate the following components:

 A Raw Water Well for Potable Water Supply
 Potable Water Chlorination System
 Potable Water Storage Reservoir
 Potable Water Pumping System & Fire Pump
 Wastewater Treatment System with Flow Equalization & UV Disinfection
 Reclaimed Water Pumping System
 Reclaimed Water Storage Pond

The Potable Water System operates in the following manner. Raw well water is disinfected prior 
to entering the onsite reservoir. There is the ability for additional disinfection into the potable water 
system prior to delivery, should it be required. The finished potable water is delivered to the casino 
via a series of low-pressure high flow pumps. In addition, there is a high flow pump system for 
supplying fire suppression.

The wastewater plant consists of the following components:
 Influent Wet Well and Pump Station
 Influent Fine Screening
 Anoxic Basin
 Aeration Basins
 Membrane Basins
 UV Disinfection
 Waste Sludge Holding Tank
 Sludge Dewatering
 EQ Storage Tank

The wastewater system is an Ovivo MicroBlox MBR and has a design flow of 140K/day.

The WWTP consists of two separate MBR trains with a common anoxic and preair basin. There 
is a flow equalization system controlled by level of the process tanks. At a given setpoint level 
excess mixed liquor is removed and stored in an aerated EQ tank and is returned to the process 
after the flows have lowered. The effluent from the treatment process is UV disinfected and sent 
to either the onsite reclaimed storage tank or if that is full it overflows to the reclaimed storage 
pond. There is a series of low-pressure high flow reclaimed water pumps for delivery of the 
reclaimed water for the onsite landscaping. Waste Activated Sludge is held in an aerated tank and 
periodically dewatered and hauled away to a landfill.

Commented [A16]:  This comes from current operator 
Aquality’s website—to be reviewed and revised for accuracy.  In 
particular, any off-site elements should be noted, and parties 
should consider whether they are within scope of Agreement.

Commented [A17]:   Is this correct?  The ROD says (my 
emphasis) “The existing WWTP is designed and permitted for an 
average flow of 170,000 gallons per day, however to accommodate 
the existing weekend flow and the additional weekend flow of 
141M00 gpd . . . the WWTP would be expanded to have a capacity 
of 325,000 gpd.”



OAK #4839-2152-7014 v5 

EXHIBIT C-1
LOCATIONS OF WATER SYSTEMS ELEMENTS 

[To be provided by Tribe/Authority if available]



OAK #4839-2152-7014 v5 

EXHIBIT D
FORM OF CONFIRMATION OF COMMENCEMENT DATE

The undersigned OLIVEHURST PUBLIC UTILITY DISTRICT and ENTERPRISE 
DEVELOPMENT AUTHORITY, an unincorporated governmental instrumentality of the Estom 
Yumeka Maidu Tribe of the Enterprise Rancheria, a federally recognized Indian tribe listed in the 
Federal Register as the Enterprise Rancheria of Maidu Indians of California, the “parties” under 
that certain OPERATING SERVICES AGREEMENT, dated for convenience 
________________, 2021 (“Agreement”), hereby confirm that the “Commencement Date” under 
the Agreement is ______________, 2021.

The Agreement has not been modified, altered or amended.  All Agreement terms and 
provisions of the Agreement are ratified and confirmed.

IN WITNESS WHEREOF, the parties have executed this Confirmation as of the 
Commencement Date.

OLIVEHURST PUBLIC UTILITY DISTRICT

By: ____________________________
John Floe
Board President

ENTERPRISE DEVELOPMENT AUTHORITY

By: ____________________________
Glenda Nelson
Tribal Chairperson



OAK #4839-2152-7014 v5 

EXHIBIT E
DISTRICT INSURANCE

[OPUD to Provide]


